Assembly Instruction

Il 6500 MXCRAIL
XM.

How to install the M8 front insert nut:

Fixing bracket permit
mounting at every 45°

N

Cabinet Post\

' PPEPDDLLL00bPDO000000F0O00000 0000000000005 00000000000BBOEDDEDD\

Step 1
Cabinet Post\7
il 4
iy See
Tool Detail A
“
Step 2 Detail A
PART LIST Notes: Electrical cabl
ectrical cables
ITEM | Q1Y PART NUMBER DESCRIPTION - To mount the C-Rail on the inner panel sliding rail,
1 1 | 6500MXCRAIL-xx Strut (C-Rail) the C-Rail should be 100mm smaller than the frame
2 2 | 6500MXCRAILBF-BR 6500 MXCRAILBF C-Rail Frame Mounting Bracket width.
3 2 | STK-Q-08190 M8 Front Insert Nut Retainer - Part selection example for a 600mm wide cabinet
4 4 | STK-Q-00700 M8 x 12mm Hex Socket Cap Screw (DIN 6912) - 6500 MXCRAILO6 can be installed directly on the cabinet frame
- 6500 MXCRAILO05 be installed on the i I slidi il
5 2 | STK-Q-05020 M5 x 8mm Thread Rolling Screw can be Instafled on the Inner panel sfiding rai
6 2 | STK-Q-07410 M8 Nylon Insert Lock Nut
7 2 | STK-Q-10655 Flat Washer 1.25 OD .344 ID .047 Thk

STK-1-00270




Comment installer I'écrou M8:

Poteau du 7
Bofie N\

Instruction D'assemblage
6500 MXCRAIL

Angle de fixation permet
un montage a tous les 45°

N
<o

Detail A

Notes :

- Pour un montage du rail en C aux glissiéres du panneau

de montage, le rail en C doit étre 100mm plus petit que la

largeur du cabinet.

- Example de selection de piéce pour un cabinet de 600mm de largeur

- 6500 MXCRAILO6 peut étre installé directement sur le cadre du cabinet

- 6500 MXCRAILOS5 peut étre installé aux glissiéres du panneau intérieur

Etape 1
Poteau du 7
Boiie
il 4
'~ Outil
A
Etape 2
PART LIST
ITEM | QTY PART NUMBER DESCRIPTION
1 1 6500MXCRAIL-xx Strut (C-Rail)
2 2 |6500MXCRAILBF-BR | 6500 MXCRAILBF Angle de Fixation
3 2 STK-Q-08190 Ecrou M8 & Insertion Frontale
4 4 STK-Q-00700 Vis M8 x 12mm & Téte Cylindrique a 6 Pans Creux
5 2 STK-Q-05020 Vis M5 x 8mm a Filetage Roulant
6 2 STK-Q-07410 M8 Nylon Insert Lock Nut
7 2 | STK-Q-10655 Flat Washer 1.25 OD .344 ID .047 Thk

STK-I-00270

Voir
Détail A

C\/ PPePPO0C0000PDO000000F0O00000 000000000000 00000000000BBEDDEDD\)

Cables électriques




Instruction D'assemblage
6500 MXTSB

=i

M8:

'écrou

Comment installer |

Poteau du
Cabinet

Etape 1

z

7

\7

Outil

Etape 2

z

\7
ﬂ

Poteau du
Cabinet

PART LIST

DESCRIPTION
Vis M8 x 12mm a Téte Cylindrique a 6 Pans Creux

Ecrou M8 & Insertion Frontale

Sasco Strut S5

PART NUMBER

STK-Q-00700

STK-Q-08190

STK-Q-52100

4
4
2

ITEM | QTY

STK-1-00280




§

7o/ | \,nnunnnnnnunnnnnnnnnnunnnnnnnnnnnnnnnhthnﬁntnﬂnnﬁnﬁﬁﬁﬁﬁ\\//

J

\

)

)

Assembly Instruction
6500 MXTSB

h = _

Q 8

n = _

.m ‘/ W
0 = 2

c

o

L - AN

o a a

= Qo 9

2 Z o

H7 [NNNNNNNNY S — NN\

g / AT,

S.T. -

O

Ot —

2 2

S 3 ol

o & 8

I

PART LIST

DESCRIPTION
M8 x 12mm Hex Socket Cap Screw (DIN 6912)

M8 Front Insert Nut Retainer

Sasco Strut S5

PART NUMBER

STK-Q-00700

STK-Q-08190

STK-Q-52100

4
4
2

ITEM | QTY

2

STK-1-00280




